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Report No:  076620090918001 Date: 2009-09-18
5 BI@ Bray(China)Controls Co.,Ltd
Material Test Report
In accordance with EN10204:2005 3.1
Sample Name: test bar Supplied: ABC Metals Incorporated Sample No: 77
Tnm: 527-01 | Standard Mo:  ASTM A216 Gr WCB Heat No: 9105
Test ltem: Chemical Compasition Test equipmant; SPECTOR  MAXX-M
Elemental Composition Orniginal Report Noi 61172009 110525 Al
c% Tex P [s% % ) Nt
Requied|oamax  [00ssmax [00amax  [06max [ 1max
fcrosl | 0485 000T | 0008 03% | 043
=3 e Mg% {GurN+Cre | other
Mo+V)% Eemental%
[Required |0 2max 0.03max max
[cwa |00 | oo | [ e
Fe% T% (Nb+Tale | N%
Roared [ |
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Test item Mechanical Proparties. In accordance wath ASTM E8 £23
Tensile Testing Resuits Onginal Report No: 2006-09-14 TB2-4 8105
Teclle Suengin(Mpal Yieid Suengah(Mpa) Elongaton %)
Required | 485685 min. 250 min 22
[P o —— |
Impact Testing Results Original Report No
Temperature( ) Auerage of 3 Test Biocks(d) Min of 3 Test Blooka(J)
Recutes
T e —
Tast item: Micrographic Examinabion In accordance with ASTM  A247
Examination Results Onginal Report No:
Graphita is 1o show Sphercidal of Nodular form (%)
Redquired >=80
factual [T —
Test Summary
® Acceptania Non Conformance
Tested by: NiAL Verified by, 914:71 [ Approved by, e
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